
A COMPREHENSIVE STUDY OF DRINKING WATER COAGULATION WITH 

ALUMINUM SULFATE 

 

 

 

 

by  

 

Amir Younis Alansari 

 

 

 

 

A dissertation submitted to the faculty of  

The University of North Carolina at Charlotte 

in partial fulfillment of the requirements 

for the degree of Doctor of Philosophy in 

 Civil Engineering 

 

Charlotte 

 

2021 

 

 

Approved by: 

 

______________________________ 

Dr. James E. Amburgey 

 

______________________________ 

Dr. Olya Keen 

 

______________________________ 

Dr. Mei Sun 

 

______________________________ 

Dr. Jordan C. Poler 

 

______________________________ 

Dr. Terry T. Xu 

 



ii 

 

 

 

 

 

 

 

 

 

 

 
[...]
Pyles 2011). Some sources refer to this process as “calibrating” the jar test procedure to an 

individual treatment plant (Budd et al. 2004).  

The commercialization of the jar tester and the publication of industry guidelines such as 

the American Water Works Association’s (AWWA) M37 manual has somewhat reduced the 

variability of the selected sample volumes and container dimensions. Settled water turbidity has 

since become the preferred industry metric for objectively quantifying coagulation efficiency; 

however, there is still some discrepancy in the selected duration of the settling stage and sampling 

protocols (e.g., depth at which the sample is collected). Several researchers also noted that floc 

characteristics and settled water turbidity were highly sensitive to jar test mixing parameters 

(Griffith and Williams 1972; Ives 1979; Bernhardt and Schell 1993); therefore, minor variations 

in the procedure could produce markedly different results.  

A key factor in the standardization of the jar test procedure is the performance metric 

selected to evaluate the efficiency coagulation in the jar test procedure. A suitable performance 

metric that facilitates the standardization of jar testing must have the following characteristics: (1) 

it should be based on a reproducible and objective measurement, (2) it should be independent of 

mixing parameters, and (3) it should be directly scalable and representative of full-scale results. 

Settled water turbidity would meet the first criterion by being a reproducible and objective 

measurement; however, it fails to meet the second and third criteria. Metrics based on dissolved 

contaminants such as natural organic matter (e.g., UV254  and DOC) would be suitable since they 



65 

    

 

would meet the first and second criteria; however, they cannot be used exclusively since they do 

not give any indication of the extent of turbidity removal – which is arguably the primary metric 

by which the performance of the full-scale process is evaluated. 

3.4.   Jar Test Filtration 

Some researchers recommended using membrane filters or filter papers to reproduce full-

scale granular media filtration results (e.g., Hudson and Wagner (1981) and Herman (1984)). 

Membrane/paper filters and granular media filters (such as sand) rely on different mechanisms of 

removing contaminants from water. In membrane filtration, particles are removed via size 

exclusion or sieving whereas, in granular media filtration, removal occurs via contact and 

attachment between particles and the surfaces of individual media grains. As a result, granular 

media filtration relies on media depth where water is forced to travel through a tortuous path, 

thereby increasing the likelihood of collisions between the particles and the media. The attachment 

efficiency of stable particles is expected to be low due to the same repulsive forces that keep two 

particles apart; therefore, chemical pretreatment (i.e., coagulation) is required to destabilize the 

particles and enhance their attachment efficiency. This implies that a greater burden is placed on 

the efficiency of the coagulation stage instead of floc size since the pores in a granular media 

filtration are orders of magnitude larger than most contaminants. Compared to granular media 

filtration, some drawbacks of using membrane filtration include an increased risk of floc breakage 

due to sampling and additional recurring expense of filters.  

Researchers have also explored the idea of quantifying coagulation efficiency using filtered 

water turbidity. Hannah et al. (1967) developed a bench-scale granular media filter which was used 

to measure filtered water turbidity. In their procedure, the authors collected a sample of settled 

water and poured into the filter column. Their column could be operated at either 2 or 8 gpm/ft2. 



66 

    

 

In general, Hannah et al. (1967) found that the results obtained from a small bench-scale granular 

media filter column were comparable to the results obtained from a pilot-scale filter. TeKippe and 

Ham (1970) used a somewhat similar approach; however, the filtration rate in their filter was set 

to 20 gpm/ft2 (approximately 10 times the recommended rate) to evaluate the strength of the floc. 

The authors reported a good correlation between settled water turbidity and filtered water turbidity. 

Brink and coworkers (1988) developed a jar test procedure based on granular media filtration 

instead of settling specifically for direct filtration plants (i.e., without a sedimentation stage) or 

plants that treated low turbidity waters where it was challenging to form settleable floc. The authors 

found that jar test filtered turbidity results were scalable and closely matched plant results. Dentel 

et al. (1988) developed a bench-scale filter apparatus that could quantify floc filterability and 

estimate filter run times and head loss. Their results were mostly in good agreement with the full-

scale process. Bernhardt and Schell (1993) developed a mixing/filtration apparatus in which the 

coagulated water could be directly filtered (i.e., without pouring), thereby minimizing the 

possibility of breaking the formed floc. Bernhardt and Schell found that filtration was a better 

metric than settled water turbidity when optimizing mixing parameters.  

Ultimately, filtration-based jar tests were historically not considered as anything more than 

a solution for plants that do not produce a settleable floc. Researchers who investigated bench-

scale filtered turbidity as a performance metric observed the close similarity between the bench-

scale and full-scale results; yet, failed to note its significant implications as a performance metric 

in the optimization of coagulation conditions and mixing parameters. 

 



67 

    

 

3.5.   Next-Generation Jar Test Procedure 

A new (next-generation) jar test procedure was developed that had three key advantages 

over conventional jar test procedures. First, the new jar test procedure uses a standardized mixing 

program. This means that operators and engineer do not need to match their jar test mixing program 

to their process or spend time calibrating their procedure to match their jar test results with the 

full-scale process. Figure 2.10 showed that alum behaves like an acid, which means that the pH 

will vary as a function of the coagulant dose and the raw water alkalinity. In the case of optimizing 

coagulation conditions, either the pH or the coagulant dose must be held constant as the other 

factor is varied across the jars. As a result, the procedure uses a single-variable optimization 

approach where all coagulation variables are controlled (fixed) to study the effects of a single 

parameter of interest (e.g., coagulant dose) on the overall process. Last, optimization is based on 

granular media filtration instead of settling. A custom-built filtration stand that houses six identical 

bench-scale filters is used to directly filter treated or settled water at the end of the experiment. 

Experiments performed by King (2017) showed that the combination of a relatively shallow media 

depth and high filtration rate ensured that sub-optimal coagulation conditions would not be falsely 

identified as optimal; therefore, the water was filtered by gravity at a rate of approximately 4.5 – 

5 gpm/ft2. A summary of the next-generation jar test procedure is provided in Appendix A; 

however, readers are strongly encouraged to refer to the videos and step-by-step guides freely 

available online (Alansari 2020d). The advantages of the next-generation jar test procedure over a 

conventional jar test procedure will be demonstrated in the subsequent sections and chapters.  

 



68 

    

 

3.5.1. Coagulation Optimization with The Next-Generation Jar Test Procedure 

 The following experimental result and discussion presented herein were intended to allow 

a comparison of results obtained from a conventional jar test procedure and results obtained from 

the next generation jar test procedure. The objective of this study was to identify zones of effective 

treatment in terms of settled and filtered water turbidity removal and to identify optimal charge 

neutralization and sweep flocculation conditions. The optimal charge neutralization and sweep 

flocculation conditions were selected for an investigation of mixing parameters in the following 

chapters.  

3.5.1.1.  Synthetic Water Preparation 

Water quality is a primary factor that influences coagulation requirements and floc 

characteristics; therefore, water quality parameters need to be tightly controlled for this 

investigation. A synthetic raw water was created by combining DI water and surrogates for natural 

turbidity, alkalinity, DOC, SUVA. This ensured that the variability in the raw water quality was 

minimized; hence, excluded as a factor in the analyses of data. Details on the preparation of the 

synthetic water can be found in Appendix B. A water that had a low turbidity, DOC and SUVA, 

and low-mid alkalinity was selected since previous studies have shown that these conditions are 

typically less than ideal for the formation of floc (Letterman, Tabatabaie and Ames Jr 1979; Brink, 

Choi, Al‐Ani and Hendricks 1988; Edzwald and Tobiason 1999; Jarvis, Jefferson and Parsons 

2006). Table 3.1 presents a summary of the synthetic water quality parameters. 

 

 

 



69 

    

 

Table 3.1. Synthetic raw water quality parameters 

Parameter Average (± SD) a 

Turbidity [NTU] 3.0 (± 0.17) 

Dissolved organic carbon [mg/L as C] 2.0 (± 0.21) 

Specific ultraviolet absorbance [L/mg-m] 2.3 (± 0.098) 

Zeta potential [mV] −26.3 (±9.77) 

Alkalinity [mg/L as CaCO3] 27.4 (± 2.5) 
a Sample size = 102 

  

3.5.1.2.  Sedimentation Versus Filtration 

A total of 17 jar tests (with 6 jars each) were performed where the investigated coagulant 

dose ranged from 3 to 100 mg/L as alum-14 while the pH ranged from 5 – 8 in 0.5 pH increments. 

Figure 3.7 shows the investigated coagulant dose and pH conditions. The X-symbols represent the 

target pH values, while the dot-symbols represent the measured pH values at the corresponding 

coagulant doses. The pH after coagulation was measured by collecting a 200 mL sample from each 

jar at the end of the rapid mix stage. In general, a difference of ±0.2 from the target pH was 

considered acceptable. Settled water turbidity samples were collected at the end of a 20-minute 

settling period. Filtered turbidity samples were collected by directly filtering the settled water 

using a set of bench-scale filters. 



70 

    

 

 
Figure 3.7. Investigated coagulation conditions (102 data points) 

 

Settled and filtered water turbidity removals were plotted on contour graphs shown in 

Figure 3.8. The average raw water turbidity was 3.0 NTU; therefore, a filtered turbidity removal 

above 90% would correspond to a turbidity below 0.3 NTU (the current turbidity standard in the 

United States for full-scale water treatment facilities). It is worth noting that the jar test filters are 

producing this turbidity with only 3-inches of filter media at a flow rate of 4 – 5 gpm/ft2, so a full-

scale facility would reasonably expect a turbidity lower than 0.3 NTU under these coagulation 

conditions. There are currently no regulatory limits for settled water turbidity; hence, an 

"optimum" can only be selected based on the relative turbidity between the jars. Some states do 

participate in optimization programs that encourage utilities to achieve a reduced settled water 



71 

    

 

turbidity of less than or equal to 1.0 or 2.0 NTU (depending on the average raw water turbidity) 

and a filtered water turbidity less than or equal to 0.1 NTU (Barr 2007; GLUMRB 2018). 

 
Figure 3.8. Settled (left) versus filtered (right) jar test results 

 

The zones of highest settled turbidity removals (>80%) were small relative to filtered water 

turbidity zones and appeared to be sensitive to minor changes in coagulant dose and pH. The 

optimum settled turbidity removal zone was between pH 6.5 – 7.25 and 12 – 15 mg/L as alum – 

14. The advantages of optimizing coagulation conditions based on filtration, instead of settling, 

become apparent when comparing the two plots in Figure 3.8 in terms of both size and consistency 

of optimal zones. The largest effective filtered turbidity removal zone (>90%) extended diagonally 

from approximately pH 5.5 to 7.75 between 9 – 100 mg/L as alum-14. Also, a small distinct zone 

was identified where the filtered turbidity removal exceeded 90% at a relatively low dose of 6 

5.0 5.5 6.0 6.5 7.0 7.5 8.0

10

100

3
 Turbidity Removal

C
o

a
g
u

la
n
t 

D
o

s
e
 -

 m
g
/L

 a
s
 A

lu
m

-1
4

pH

Settled Turbidity Removal Filtered Turbidity Removal

C
o

a
g
u

la
n
t 

D
o

s
e
 -

 m
g
/L

 a
s
 A

l

60% 67% 70% 75% 80% 85% 90% 100%

Sweep Floc

Condition

Charge Neutralization 

Condition

5.0 5.5 6.0 6.5 7.0 7.5 8.0

0.91

9.09

0.27

pH

Charge Neutralization

Condition

Sweep Floc

Condition



72 

    

 

mg/L as alum-14 and pH 6.5 (whereas the settled turbidity removals showed no similar indication 

of optimal treatment).  

The charge neutralization condition was selected at a coagulant dose of 6 mg/L as alum-14 

(0.55 mg/L as Al) and a pH of 6.5.  At this condition, the coagulant exhibited a stoichiometric 

behavior in terms of turbidity removal (Shin, Spinette and O'Melia 2008).  Edzwald (2013) 

suggested that the charge neutralization mechanism is restricted to a coagulant dose below 1 mg/L 

as Al (11 mg/L as alum-14) and a pH approximately six or less.  The selected condition met the 

dose criterion; however, the selected pH was slightly higher than the proposed pH limit. According 

to Figure 13, positively charged aluminum species were present in varying proportions at the 

investigated condition; therefore, the selected charge neutralization condition was considered 

acceptable (Edzwald and Tobiason 1999). The jar test settled and filtered turbidity removals at the 

selected charge neutralization condition were 47 and 93%, respectively (indicating that the optimal 

charge neutralization conditions would likely not be identified by the conventional jar test methods 

based on sedimentation only). The sweep flocculation condition was selected at a dose of 20 mg/L 

as alum-14 (1.82 mg/L as Al) and a pH of 7.0.  The selection of the sweep flocculation condition 

was based on its central location on the filtered turbidity removal contour plot. This condition 

coincided with the sweep flocculation zone identified by Edwards and Amirtharajah (1985).  The 

jar test settled and filtered turbidity removals at the selected sweep flocculation condition were 87 

and 97%, respectively. 

The difference between optimizing coagulation conditions using settled water turbidity and 

filtered water turbidity results can be even more substantial. Figure 3.9 shows the results of the 

same experiment performed with a water with the same raw water turbidity and alkalinity but 

different levels and characteristics of dissolved organics. At pH 6.5, the settled water turbidity 



73 

    

 

optimum dose was approximately 55 mg/L as alum-14 (based on the >80% removal criterion), 

while the filtered water turbidity criterion (>90% removal) was achieved with roughly 50% less 

alum. Optimization based on filtered turbidity showed that even further reductions of the coagulant 

dose would be possible by operating at a lower pH (e.g., 9 mg/L as alum-14 and pH 5.0). This 

pattern of different optimum conditions was consistently observed with 14 other waters. An online 

dashboard was created to visualize and compare settled and filtered water turbidity results 

(Alansari 2021b). 

 
Figure 3.9. Settled (left) versus filtered (right) jar test results, case 2 

 

5.0 5.5 6.0 6.5 7.0 7.5 8.0

10

100

3
 Turbidity Removal